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Tension type headache - Acute.

treatment A

Consider aspirin’, paracetamol or
an NSAID for the acute treatment
of tension-type headache, taking
into account the person's
preference, comorbidities and risks
of adverse events.

Do not offer opioids for the acute
treatment of tension-type.
headache. *Because of an
association with Reye’s syndrome,
preparations containing aspiin
should not be offered to people
aged under 16 years

[Tension type headach
|Prophylactic treatment

[Consider a course of up to 10
[sessions of acupuncure over 5
18 weeks for the prophylactic
ftreatment of chronic tension-type
headache

Cluster Headaches

Cluster headache - Acute treatment
- Discuss diagnosis and the need for
Ineuroimaging with a neurologist for people

[with a first bout of cluster headache

When diagnosis confirmet

- Offer a subcutaneous or nasal triptan

and/or oxygen for the acute treatment of

cluster headache.

- When using oxygen for the acute
treatment of cluster headache: use
100% oxygen at a flow rate of at least 12
litres per minute with a non-rebreathing
mask and a reservoir bag and arrange.
provision of home and ambulatory
oxygen.

- When using a subcutaneous or nasal
triptan, ensure the person is offered an
adequate supply of triptans calculated
according to their history of cluster
bouts, based on the manufacturer's
maximum daily dose.

Do not offer paracetamol, an NSAID,

lopioids, ergots or oral triptans for the acute

lireatment of cluster headache,

ltreatment

|verapamil

lpregnancy.

- Explain to people with medication overuse headache that it is
ltreated by withdrawing overused medication.

- Advise people to stop taking all overused headache medications.

ffor at least 1 month and to stop abruptly rather than gradually.

- Advise people that headache symptoms are likely to get worse in
the short term before they improve and that there may be
‘associated withdrawal symptoms, and provide them with close
follow-up and support according 10 their needs.

- Consider prophylactic treatment for the underlying primary
headache disorder in addtion to withdrawal of overused
medication for people with medication overuse headache.

- Do not routinely offer inpatient withdrawal for medication overuse

headache.

|- Consider specialist referral andor inpatient withdrawal of
‘overused medication for people who are using strong opioids, or
have relevant comorbidities, or in whom previous repeated
attempts at withdrawal of overused medication have been
unsuccessful.

- Review the diagnosis of medication overuse headache and further

Imanagement 4-8 weeks after the start of withdrawal of overused

imedication.

Cluster headache - Prophylactic

- Consider verapamil for prophylactic
ltreatment during a bout of cluster
lheadache. If unfamiliar with its use for
cluster headache, seek specialist advice:
before starting verapamil, including
advice on electrocardiogram monitoring.
- Seek specialist advice for cluster
headache that does not respond to

- Seek specialist advice if treatment for
cluster headache is needed during

-

Migraine with or without Aura

Migraine with or without Aura - Acute treatment

- Offer combination therapy with an oral triptan and an
NSAID, or an oral triptan and paracetamol, for the acute:
treatment of migraine, taking into account the person's
preference, comorbidities and risk of adverse events
For people aged 12-17 years consider a nasal triptan in
preference to an oral triptan.

- One drug only preferred by people, consider
monotherapy with an oral triptan, NSAID, aspirin (900
mg) or paracetamol for the acute treatment of migraine,
taking into account the person's preference,
comorbidities and risk of adverse events.

- When prescribing a triptan, start with the one with the

lowest acquisition cost; if this is consistently ineffective, try
lone or more altemnative triptans,

- Consider an ant-emetic in adition to other acute
[treatment for migraine even in the absence of nausea and
|vomiting
- Do not offer ergots or opioids for the acute treatment of
migraine.

- For people in whom oral preparations (or nasal
preparations in young people aged 1217 years) for the
acute treatment of migraine are ineffective or not
tolerated: offer a non-oral preparation of
metoclopramide or prochlorperazine and consider
adding a non-oral NSAID of triptan if these have not
been tried.

Migraine with or without Aura - Prophylactic treatment

- Discuss the benefits and risks of prophylactic treatment for migraine
with the person, taking into account the person's preference,
‘comorbidities, risk of adverse events and the impact of the headache
on their quality of lfe.

- Offer topiramate (25mg at night for 1 week, then increased in steps of

25mg at weekly intervals; ususal dose 50-100mg daily; max 200mg daily

for adults over 18) or propranolol (80-240mg daily in divided doses) for
the prophylactic treatment of migraine according to the person's
preference, comorbidities and risk of adverse events.

- Advise women and girls of childbearing potential that topiramate is.
‘associated with a fisk of fetal malformations and can impair the
effectiveness of hormonal contraceptives. Ensure they are offered
suitable contraception

- If both topiramate and propranolol are unsuitable or ineffective,
consider a course of up to 10 sessions of acupuncture over 5-8 weeks
or gabapentin (up to 1200 mg per day) according to the person's
preference, comorbidities and risk of adverse events.

- For people who are already having treatment with another form of
prophylaxis such as amitriptyline, and whose migraine is well
controlled, continue the current treatment as required.

- Review the need for continuing migraine prophylaxis 6 months after

the start of prophylactic treatment.

- Botulinum toxin type A (Refer to Specialist) is recommended as an
‘option for the prophylaxis of headaches in adults with chronic migraine.
(defined as headaches on at least 15 days per month of which at least
8 days are with migraine) that has not responded to at least three prior
pharmacological prophylaxis therapies and whose condition is
‘appropriately managed for medication overuse




